
TECHNIQUE MATERIALS  BOOK NO. Ａ２４６０－４ PAGE 1/10 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

HYDRAULIC WALL CUTTER CHW-50A  
 
 
 
 
 
 

Notice 

1）Please acknowledge, we will stop the replenishment of stocks of parts  

when seven (7) years have passed after sale or ten (10) years have passed after 

suspended production, therefore becoming parts supply only of our stock's worth. 

2）"Listed each prices" are up dated one (date of the price correction),  

please acknowledge it will be changed in the future without any prior notice. 

 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 

ISSUE : April 23, 2010 
 
 

APPROVAL CONFIRM. DONE BY 

  Horimoto 

 
 
 

PARTS LIST 

ＥＣ－１６ 

CONSEC CORPORATION 

MARK DATE OF CONTENTS OF AMENDMENT 

 Apr.23.2010 

① The Hex. socket low head. cap screw is executed No.29 to in the page 3. 

② No.33 Base swiveling block to No.34 rear eccentric bush is executed and 

carriage round key is executed in the page 3. 

③ The length change of the key No.16 to in the page 6. and price revision are 

implemented. （43-開0010） 

 Jun.19.2012  Enforcement of the price revision. (46-事0001) 

 Nov.06.2013 
① Parts change for No.4 in page 3 and No.10 in page 8. (46-生0008) 

② Price revision for No.7 and 8 in page 17. (47-事0004) 

③ Enforcement of the price revision. (47-事0001) 

 Apr.24.2015 Enforcement of the price revision. (48-事0001) 

 



 
HYDRAULIC WALL CUTTER CHW-50A (Base) BOOK NO. Ａ２４６０－４ PAGE 2/10 
     

 



 
HYDRAULIC WALL CUTTER CHW-50A (Base) BOOK NO. Ａ２４６０－４ PAGE 3/10 
      
NO. CODE DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

１ 003160029 Rotating grip ER22 1 Attached to 2 \860- 

２ 002000185 Handle wheel RP160 1  \8,950- 

３ 003380820 Hex. socket cap screw M8×20  1  \100- 

４ 
003160910 Flat washer 22× 8×3.2  1 NEW) After No. 0913001 \20- 

002000186 Flat washer 22× 8.5×1.5  1 Old)  \100- 

５ 
003110160 Snap ring S-16 1 NEW) After No.0150001 \25- 

003110170 Snap ring S-17 1 Old)  \25- 

６ 002003047 Spacer W40A 1  \2,300- 

７ 003220508 Hex. socket set screw (V) M5×8 7  \15- 

８ 003110351 Snap ring H-35 1  \100- 

９ 003606003 Ball bearing 6003-2NSE 2  \780- 

10 002003038 Top plate W40A 1  \11,900- 

11 002003037 Eye bolt M12 2  \890- 

12 003161019 Hex. bolt M6×15 P2  6  \20- 

13 002003036 Bracket (High) W40A 1  \1,400- 

14 003350815 Helical coil M8×1.25×1.5D 1  \115- 

15 003330801 Flat washer (S) 8  1  \10- 

16 002000016 Spring 6 1  \1,050- 

17 002001819 Knob bolt M8 1  \300- 

18 002002555 Eye nut M8 Red 2  \750- 

19 003280803 Hex. nut (Ⅲ) M8  2  \20- 

20 003161016 Index plunger PXXS-8-G 2  \6,100- 

21 002003035 Swiveling block retainer W40A 2  \6,400- 

22 003380520 Hex. socket cap screw M5×20  8  \20- 

23 003340500 Spring washer Ⅱ 5  8  \5- 

24 003380425 Hex. socket cap screw M4×25  8  \30- 

25 003340400 Spring washer Ⅱ 4  14  \5- 

26 002003032 Swiveling lever left W40A 1  \17,200- 

27 002003034 Swiveling lever right W40A 1  \17,200- 

28 

002003087 Shim for 0.1t rear W40A ―  \1,200- 

002003089 Shim for 0.2t rear W40A ―  \1,200- 

002003091 Shim for 0.05t rear W40A ―  \1,200- 

29 
003161018 Hex. socket low head. cap screw M8×15  4 NEW) After No.0370001 \180- 

002003123 Hex. socket low head. cap screw M8×15 dry 4 Old)  \160- 

30 003161017 Flat washer 8.5×18×2.3  4  \20- 

31 002003044 Metal W40A 2  \750- 

32 003606902 Ball bearing 6902-2NSE 12  \1,370- 

33 
002003407 Swiveling block Ⅱ W40A 2 NEW) After No.1070001 \13,760- 

002003043 Swiveling block W40A 2 Old)  \8,100- 

34 
002003408 Rear eccentric bush Ⅱ W40A 2 NEW) After No.1070001 \16,100- 

002003045 Rear eccentric bush W40A 2 Old)  \16,800-  



 
HYDRAULIC WALL CUTTER CHW-50A (Base) BOOK NO. Ａ２４６０－４ PAGE 4/10 
      
NO. CODE DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

35 
002003042 Roller W40A 4 NEW) After No.0260001 \6,900- 

―――― Roller W40A 4 Old)  ―――― 

36 002003041 Base W40A １  \48,500- 

37 
002003040 Feed screw W40A 1 NEW) After No.0150001 \28,000- 

―――― Feed screw W40A 1 Old)  ―――― 

38 002003039 Guide rod φ40×496.5 2  \36,000- 

39 003380418 Hex. socket cap screw M4×18  6  \30- 

40 003330401 Flat washer (S) 4 U 6  \5- 

41 002003033 Front roller cover W40A 2  \4,900- 

42 

002003086 Shim for 0.1t front W40A ―  \1,200- 

002003088 Shim for 0.2t front W40A ―  \1,300- 

002003090 Shim for 0.05t front W40A ―  \1,300- 

002003111 Shim for 0.3t front W40A ―  \1,270- 

43 002003046 Front eccentric bushing W40A 1  \10,400- 

44 003331200 Flat washer (R) 12  2  \20- 

45 003341200 Spring washer Ⅱ 12  2  \15- 

46 003201230 Hex. bolt M12×30 (C)  2  \120- 

47 003341202 Spring washer for CS 12 2  \30- 

48 003381240 Hex. socket cap screw M12×40  2  \340- 

49 002003031 Bracket (Lower) right W40A 1  \1,200- 

50 002003030 Bracket (Lower) left W40A 1  \1,200- 

Note 1) Regarding No.28, 42 Shim, it is used to fill the space caused by the dimensional tolerance 

of ball bearing etc.  Therefore which thickness of Shim will be used and how many of Shims 

will be used depend on its necessity. 

Note 2) When you change No.37 the field screw, you have to change also No.5 the snap ring S-16.  

Regarding the products, which are produced after production No. 0150001, you can change No.37 

the field only.     

Note 3) The swiveling blockⅡ No.33 and the rear eccentric bushⅡ No.34 are changed as for the set 

items, and they are also compatible.   

 

 
 
 
 



 

HYDRAULIC WALL CUTTER CHW-50A (CARRIAGE) BOOK NO. Ａ２４６０－４ PAGE 5/10 
     

 

 



 
HYDRAULIC WALL CUTTER CHW-50A (CARRIAGE) BOOK NO. Ａ２４６０－４ PAGE 6/10 
      
NO. CODE DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

１ 003110409 Snap ring DPS-40 4  \295- 

２ 003144000 Dust seal SCB-40 4  \1,050- 

３ 003160255 Oil less bushing 30B405030 4  \2,630- 

４ 003380845 Hex. socket cap screw M8×45  4  \100- 

５ 003380816 Hex. socket cap screw M8×16  2  \40- 

６ 003340800 Spring washer Ⅱ 8  2  \5- 

７ 002003024 Carriage fitting W40A 1  \2,500- 

８ 003380820 Hex. socket cap screw M8×20  2  \100- 

９ 002003025 Screw shaft retainer W40A 1  \9,900- 

10 002003225 Name plate CHW-50A 1  ―――― 

11 002003221 Carriage H50A 1  \67,500- 

12 003160230 Grease nipple M6 2  \85- 

13 003160488 Tube fitting PL8-02 1  \740- 

14 003161043 Nylon tube φ8×φ6×130 1  \100- 

15 003160496 Feed water cock for 1/4” coupler 1  \1,200- 

16 
002003226 Round Key 10×8×107 1 NEW) After No.0100001 \560- 

002003226 Parallel key 10×8×96 1 Old)  \560- 

17 002003222 Bearing housing H50A 1  \61,000- 

18 003135570 Seal ISD55709 2  \1,100- 

19 003016010 Ball bearing 6010ZZ 3  \2,630- 

20 003110801 Snap ring H-80 2  \420- 

21 003110500 Snap ring S-50 1  \175- 

22 003160487 Tube fitting PC8-02 1  \570- 

23 002001325 Main shaft H30R 1  \134,000- 

24 002000298 Key 7×7×25 1  \130- 

25 003120461 O-ring S-46 W26N 1  \170- 

26 003220808 Hex. socket set screw M8×8 1  \60- 

27 002001858 Blade receiver W30V 1  \24,000- 

28 002000717 Blade retainer W26N, W30N 1  \12,000- 

29 003331600 Flat washer (R) 16  1  \30- 

30 003160256 Hex. bolt (11T) M16×40 (C) 1  \190- 

 



 
HYDRAULIC WALL CUTTER CHW-50A (FEEDING UNIT) BOOK NO. Ａ２４６０－４ PAGE 7/10 
     

 

 



 
HYDRAULIC WALL CUTTER CHW-50A (FEEDING UNIT) BOOK NO. Ａ２４６０－４ PAGE 8/10 
      
NO. CODE DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

１ 003150676 Dust cap 24DC 1  \2,260- 

２ 003360312 Round head. screw M3×12 P2  4  \5- 

３ 003150669 Receptacle 2A24-11PC 1  \6,930- 

４ 003150682 Gasket 50160 1  \1,080- 

５ 003150679 Pin contact 08P 3  \590- 

６ 003150677 Pin contact 12P 6  \480- 

７ 003360410 Cross round head. Screw m4×10 p2 with spring washer 4  \10- 

８ 002003223 Case cover H50A 1  \1,800- 

９ 002003224 Motor cover H50A 1  \12,600- 

10 
003392512 Cross round head. screw M5×12 P4 with spring washer 4 NEW) After No. 0913001 \20- 

003360512 Cross round head. screw M5×12 P2 with spring washer 4 Old)  \10- 

11 003230560 Cross round head screw M5×60 4 Attached to 14  \25- 

12 003330500 Flat washer (R) 5 U 4  \5- 

13 003150688 DC motor GELLM-54B 1  \33,600- 

14 003160727 Gear head 8RH2-D18S415 1  \23,400- 

15 ――― Woodruff key 4×4×25 1 Attached to 14 ―――― 

16 003220505 Hex. socket set screw (V) M5×5 1  \15- 

17 002000201 Spur gear W24, 26, 26N 1  \4,200- 

18 003380520 Hex. socket cap screw M5×20  7  \20- 

19 002003049 Cover W40A 1  \10,900- 

20 003141628 Dust seal DS16284 1  \370- 

21 003110160 Snap ring S-16 1  \25- 

22 002002455 Spur gear W30R 1  \3,210- 

23 003110351 Snap ring H-35 1  \100- 

24 003016003 Ball bearing 6003ZZ 1  \740- 

25 002100164 Key 5×5×10 1 Attached to 22  \190- 

26 002003053 Hex. head. shaft W40A 1  \14,900- 

27 002000723 Key 4×4×15 2  \100- 

28 002000730 Worm gear W26N, W30N 1  \6,910- 

29 003016001 Ball bearing 6001ZZ 2  \640- 

30 002003052 Feed gear box W40A 1  \32,200- 

31 002000729 Worm wheel W26N, W30N 1  \5,850- 

32 003142238 Dust seal VC22386 1  \420- 

33 002000721 Shaft W26N, W30N 1  \13,300- 

34 002000719 Key 5×5×9 W26N 1 Attached to 35  \110- 

35 003160257 Spur gear S2S25A=1416 1  \3400- 

36 002000718 Spacer W26, W30N 1  \450- 

37 003606202 Ball bearing 6202-2NSE 1  \760- 

38 002003050 Bearing cover W40A 1  \4,900-  



 
HYDRAULIC WALL CUTTER CHW-50A (STANDARD ACCESSORIES) BOOK NO. Ａ２４６０－４ PAGE 9/10 
     

 

 



 
HYDRAULIC WALL CUTTER CHW-50A (STANDARD ACCESSORIES) BOOK NO. Ａ２４６０－４ PAGE 10/10 
      
NO. CODE DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

１ 003160125 Tool box Y-455 1  \3,810- 

２ 003160642 Single-ended wrench 24mm N 1  \740- 

３ 003160103 Ratchet wrench 14×17mm 1  \6,830- 

４ 003160089 Hex. bar wrench 6mm 1  \140- 

５ 003160088 Hex. bar wrench 5mm 1  \80- 

６ 003161074 Dust pump 1  \3,150- 

７ 003160191 Hex. bolt W3/8×38  8  \120- 

８ 003160193 Hex. bolt W3/8×50  8  \135- 

９ 002000447 Square washer W3/8×50×30×t6  8  \100- 

10 003333804 Flat washer (R) 3/8  8  \30- 

11 003160120 Speeder 204 1  \5,530- 

12 003160121 Extension bar 307 1  \3,670- 

13 003160122 Universal joint 208 1  \3,960- 

14 003160124 Socket 3D-13 1  \1,010- 

 
 
 


